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Pemphigus vulgaris is an autoimmune bullous disease 
affecting the skin and mucosa. It is caused by autoantibodies 
targeting the adhesion molecules desmoglein 1 and 
desmoglein 3, which, respectively, mediate adhesion between 
keratinocytes in skin and mucosa, resulting in the formation 
of blisters and erosions. Early recognition and treatment are 
crucial for remission of this disorder. Treatment for severe 
pemphigus traditionally includes long-term corticosteroids and 
immunosuppressants [1]. Rituximab, a chimeric monoclonal 
antibody against the CD20 antigen of B lymphocytes, 
was recently introduced and has proven to be effective in 
resistant and life-threatening pemphigus [2]. Protocols for 
administration of rituximab are determined for use in non-
Hodgkin lymphoma (375 mg/m2 once a week, with duration 
depending on the type of lymphoma) and for rheumatoid 
arthritis (2 doses of 1000 mg given 2 weeks apart) [3]. A lower 
dose of rituximab (500 mg at 2 weeks interval) can be used 
in pemphigus [4-6].

A 67-year-old woman was referred to our dermatology 
department for recent onset of erosive lesions of the oral 
cavity. The patient complained of severe difficulty swallowing, 
forcing her to feed almost exclusively with a liquid diet. The 
skin was not involved, showing only signs of previously 
active lesions. She denied trauma and application of topical 
drugs on the areas involved. Her medical history did not 
reveal any association with other immune-mediated diseases. 
Evaluation of circulating anti-DSG1, anti-DSG3, and anti-
BP180 antibodies revealed a high anti-DSG3 autoantibody titer 
(192.13 U/mL, normal value <7 U/mL), which is consistent 
with a diagnosis of pemphigus vulgaris. Treatment was 
initially started with intravenous methylprednisolone 80 mg/d 
for 2 weeks, which was thereafter slowly tapered to 40 mg/d 
over 2 weeks, with complete remission. The patient was then 
treated with oral prednisone 50 mg/d for 1 month and 25 mg/d 
for a further month. At this time, the disease relapsed, with oral 
involvement only, and azathioprine 100 mg/d was combined 
with prednisone 25 mg/d for 3 months. The oral lesions did not 
resolve. Consequently, we decided to administer rituximab [7] 
in a 2-dose regimen (2 weeks apart) of 500 mg per dose. Prior 
to infusion of rituximab, the patient was premedicated with 
intravenous acetaminophen 1000 mg, chlorphenamine 10 mg, 
and methylprednisolone 20 mg diluted in 100 mL of normal 
saline. Rituximab 500 mg was then diluted in 500 mL of 
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normal saline and infused at 50 mL/h for the first 30 minutes 
and then at incremental rates of 50 mL/h every 30 minutes, up 
to 400 mL/h. However, after 120 minutes, the patient began to 
complain of chest tightness, the infusion had to be interrupted, 
and the dose of rituximab was reduced to about 250 mg. Seven 
days after the administration of 250 mg of rituximab CD19, the 
B-lymphocyte percentage (pre-B and mature B lymphocytes) 
was 0%. During the following months, the patient improved, 
with almost complete remission, and is now receiving low-dose 
maintenance corticosteroid therapy. Blood tests at 3 months 
and 6 months after the infusion of 250 mg of rituximab showed 
a stable 0% rate for CD19+ B lymphocytes.

The optimal dosage of rituximab for treatment of 
pemphigus has not been clearly defined. The initially used 
regimen was that of the lymphoma protocol (375 mg/m2) 
for 4 weeks; thereafter, the protocol used in patients with 
rheumatoid arthritis (2 infusions of 1000 mg given 2 weeks 
apart) or a low-dose regimen (500 mg at a 2-week interval) 
was preferred because of its better safety profile [8]. The 
clinical improvement and the persistently suppressed CD19 
B-lymphocyte count over 6 months of follow-up suggest the 
potential efficacy of this reduced-dose protocol (single 250-mg 
dose), which was arrived at purely by chance.

Further studies, especially longitudinal and controlled 
studies, are needed to confirm both short- and long-term 
efficacy and the possible better safety profile of this regimen, 
compared with usual protocols for administration of rituximab 
in patients with pemphigus vulgaris, especially severe forms 
resistant to traditional immunosuppressants [9]. In this regard, 
a recent study [10] demonstrated how a single, minimal dose 
of rituximab (1 mg/m2) effectively depleted CD20+ cells 
in healthy volunteers, suggesting that ultralow rituximab 
regimens could be a plausible approach for the treatment of 
autoimmune skin conditions.
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Autoimmune progesterone dermatitis (APD) is an 
uncommon condition and often a diagnostic challenge. It 
is characterized by hypersensitivity to progestogens that 
manifests clinically in a cyclical manner beginning some days 
before onset of menstruation and resolving during or shortly 
after the menstrual period.  

Clinical presentation is extremely variable, the most 
common forms being urticaria and eczematous dermatitis. 
Other manifestations include morbilliform exanthema, bullous 
eruptions, erythema multiforme, and even purpura [1,2].

The first symptoms can arise as early as menarche, although 
onset during pregnancy or after hormonal therapy is common.

No specific histopathologic features have been described. 
Diagnosis is based on the clinical history and confirmed by a 
positive intradermal test with progesterone.

Therapy usually involves suppression of ovulation using 
different strategies, including contraceptive pills, GnRH 
analogues, and danazol. Other options in refractory cases are 
desensitization [3] and, as a last resort, bilateral oophorectomy.

We report the case of a 50-year-old woman who was 
diagnosed with atopic dermatitis 12 years ago. She had 
experienced clinical worsening during the last 2 years and 
received cyclosporine (200 mg daily) owing to the failure of 
previous treatments (topical and oral corticosteroids, bilastine, 
pimecrolimus, UV-B phototherapy, and off-label omalizumab). 
Skin biopsy revealed spongiotic dermatitis with no other 
findings. The patient was referred to our cutaneous allergy 
unit for patch testing, which yielded negative results with 
the Spanish baseline series. During history taking, the patient 
reported that she had been experiencing cyclical flares of her 
dermatitis over the last 6 months, involving mainly the face 
and neck (Figure, A). The flares started on days 8-12 of the 
menstrual cycle and resolved on days 1-2 of menstruation.


